
 

Approve Deny Signatures Date 

 
X 

 J. Pascal Kwedza 

J. Pascal Kwedza, P.E. / Environmental Engineer November 3, 2023 

 
X 

 Maria D. Bebenek for 

Daniel W. Martin, P.E. / Environmental Engineer Manager November 15, 2023 

 
X 

 Maria D. Bebenek 

Maria D. Bebenek, P.E. / Program Manager November 15, 2023 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

A 

Application Type Renewal NPDES PERMIT FACT SHEET 
INDIVIDUAL INDUSTRIAL WASTE (IW) 

AND IW STORMWATER 

Application No. PA0266345 

Facility Type Industrial APS ID 891784 

Major / Minor Major Authorization ID 1394688 

A 
Applicant and Facility Information 

A 

Applicant Name Keystone Protein Co.  Facility Name Keystone Protein Fredericksburg  

Applicant Address 154 W Main Street   Facility Address 568 Chestnut Hill Road   

 Fredericksburg, PA 17026-9510   Fredericksburg, PA 17026-9337  

Applicant Contact Mike Bracrella  Facility Contact Mike Bracrella  

Applicant Phone (717) 865-1104  Facility Phone (717) 865-1104  

Client ID 326322  Site ID 814165  

SIC Code 2015  Municipality Bethel Township  

SIC Description 
Manufacturing - Poultry Slaughtering And 
Processing 

 
County Lebanon 

 

Date Application Received May 2, 2022  EPA Waived? No  

Date Application Accepted May 19, 2022  If No, Reason Major Facility, Significant CB Discharge  

  

Purpose of Application NPDES permit renewal for discharge of treated industrial wastewater  

A 

 

Summary of Review 

1.0 General Discussion 
 
This fact sheet supports the renewal of an existing NPDES permit for a discharge of treated industrial waste from Keystone 
Protein’s poultry processing and rendering plants and hatchery operations located in Bethel Township, Lebanon County. 
Process wastewater sources to the wastewater treatment plant are from raw product (live chicken) killing, scalding, feather 
removal, offal recovery, evisceration(final bird wash), ammonia compressor cooling water, air chillers, bulk ice packaging of 
chicken, boiler blowdown, plant sanitation clean-up and final screening.  Other sources of wastewater to the plant include 
recovered feather, blood and offal processing wastewater from the rendering facility and wastewater from the hatchery. The 
facility replaced the former rendering facility with permit number PA0080829. The final build-out hydraulic design capacity of 
the treatment facility is 3 mgd, but the design and construction is expected to occur in 3 phases. The 1st phase of the project 
with a design capacity of 1.05MGD has been completed and online in December 2021. The 2nd phase will increase capacity 
to 2 MGD and the 3rd phase will increase the capacity to 3 MGD. The NPDES permit will include a condition that requires 
permittee to start phase 2 of the project when average flow reaches 1.05MGD two times in a quarter and to start phase 3 of 
the project when average flow reaches 2.0MGD two times in a quarter. The facility falls under SIC 2015, 2077 and 0254 and 
is covered under ELG. Wastewater from the various are screened and pretreated with a dissolved air flotation (DAF) treatment 
cell with chemical coagulation and flocculation prior to a 4-stage activated sludge nutrient removal treatment system with final 
clarification and filtration and UV disinfection. Some of the existing tanks at the former rendering plant were retrofitted for use 
with the new treatment facility.  Treated effluent is pumped to Little Swatara Creek which is classified as WWF and MF. The 
permitted Annual Average Design Flow is 1.05 MGD.  The existing permit was issued on October 26, 2017 with effective date 
of November 1, 2017 and expiration date of October 31, 2022. The permit was amended on September 27, 2018 to address 
third party challenge of the permit. The applicant submitted a timely NPDES renewal application to the Department and is 



NPDES Permit Fact Sheet NPDES Permit No. PA0266345 
Keystone Protein Fredericksburg  
 

2 

Summary of Review 

currently operating under the terms and conditions in the existing permit under administrative extension provisions pending 
Department action on the renewal application. A topographical map showing discharge location is presented in attachment A. 
Schematic water flow diagram showing the various sources and amounts of process wastewater produced is presented in 
attachment B and diagram showing treatment units are presented in attachment C.   
 
1.1 Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 
 
1.2 Existing Permit Limitations and Monitoring Requirements 
 
 

  

DISCHARGE LIMITATIONS 

MONITORING 

REQUIREMENTS 

  
Mass Units (lbs/day) 

 
Concentrations (mg/l) 

 
Minimum 

 
Required 

Discharge 
Parameter 

Avg 
Monthly 

Max 
Daily 

 
Minimum 

Average 
Monthly 

Maximum 
Daily 

Inst. 

Maximum 
Measurement 

Frequency 
Sample 

Type 

 
Flow (mgd) 

Monitor 
& 

Report 

Monitor 
& Report 

 
XXX 

 
XXX 

 
XXX 

 
XXX 

 
Continuous 

 
Measured 

 
pH (S.U.) 

 
XXX 

 
XXX 

 
From 6.0 to 9.0 inclusive 

 
1/day 

 
Grab 

 
D.O. 

 
XXX 

 
XXX 

 
Minimum of 5.0 mg/l at all times 

 
1/day 

 
Grab 

CBOD5 Report Report XXX 10 20 25 2/week 
24-Hr 

Composite 

TSS Report Report XXX 20 40 50 2/week 
24-Hr 

Composite 

Total Dissolved 
Solids Report XXX XXX Report Report XXX 1/week 

24-Hr 
Composite 

Oil and Grease Report Report XXX 8 14 16 2/week Grab 

Fecal Coliform 
(No./100 ml) 
Oct 1 - Apr 30 XXX XXX XXX 

400 
Geo 

Mean 400 XXX 2/week Grab 

Fecal Coliform 
(No./100 ml) 
May 1 - Sep 30 XXX XXX XXX 

200 
Geo 

Mean 400 XXX 2/week Grab 

Total Nitrogen XXX XXX XXX 103.0 147.0 XXX 2/week Calculation 

Ammonia 
Nov 1 - Apr 30 Report Report XXX 4 8 10 2/week 

24-Hr 
Composite 

Ammonia 
May 1 - Oct 31 26 53.0 XXX        3 6 7.5 2/week 

24-Hr 
Composite 

Total Phosphorus 18 35 XXX 2 4 5 2/week 
24-Hr 

Composite 

Sulfate Report XXX XXX Report Report XXX 2/week 
24-Hr 

Composite 



NPDES Permit Fact Sheet NPDES Permit No. PA0266345 
Keystone Protein Fredericksburg  
 

3 

Summary of Review 

Ultraviolet light 
transmittance(%) XXX XXX Report XXX XXX XXX 1/day Recorded 

Chloride Report XXX XXX Report Report XXX 2/week 
24-Hr 

Composite 

 
 
1.2.1 Chesapeake Bay Limits and Monitoring Requirements 
 
 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) Concentrations (mg/L) Minimum 
Measurement 

Frequency 
Required 

Sample Type Monthly Annual Monthly 
Monthly 
Average 

Maxim
um 

Instant. 
Maximum 

Ammonia--N Report Report XXX Report XXX XXX 2/week 
24-Hr 

Composite 

Kjeldahl--N Report XXX XXX Report XXX XXX 2/week 
24-Hr 

Composite 

Nitrate-Nitrite 
as N Report XXX XXX Report XXX XXX 2/week 

24-Hr 
Composite 

Total Nitrogen Report Report XXX Report XXX XXX 1/month Calculation 

Total 
Phosphorus Report Report XXX Report XXX XXX 2/week 

24-Hr 
Composite 

Net Total 
Nitrogen Report 19,786 XXX XXX XXX XXX 1/month Calculation 

Net Total 
Phosphorus Report 380.5 XXX XXX XXX XXX 1/month Calculation 

 
1.2.2 Storm water Outfalls 002 & 003 
 
 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 